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Barry Liu

DEPT: ABADE GLOVES

FL17, JINYUAN BUILDING, DENMIN ROAD (W)
WENZHOU CHINA

Test(s) EN 388 & EN 420 Product Category: - Product Type: -
requested : TESTS
Sample description: Special fiber knitted and PLI {Folyurethane) coated gloves

Style / Article no. » GAOO2 Buyer T -
Ref no. : GADOZ Exported to T
Order no. ;- Date of receipt of : Mar 25, 2009
application form
Date of receipt of : Mar 25, 2009
sample
Supplier D - Testing period : March 25, 2009-April 3,
2009
Number of sample(s) : 4 PAIRS OF GLOVES Service required : REGULAR
1. Conclusion:
, Failed
Testing Result E'}"!l-li::f H'r EEI']?E;?FME | Test
tem(s)
Dexterity Level 5 (S01)
Sizing of glove [ (S01)
Abrasion resistance of glove Level 4 (S01)
Blade cut resistance of glove Level 3 (S02)
Tear resistance of glove Level 4 (S01)
Puncture resistance of glove Level 3 (S01) —

The dextenty got level & and the size of glove was 7 according fo EN 420 standard. The abrasion and tear resistance
both got level 4; the blade cut and puncture resistance both got level 3 according to EMN 388 standard.

Approved by

Crriginal signed

John Cheung Fai Cheong
Assistant Laboratory Supervisor

The report iz issued by CTC Asia Ltd. under itz General Conditions printed overleaf. The Resultz shown in this regort refer only to the sample{s)
tested. Except by special arrangement, the test itemz will not be refained by CTC Asia Lid. for mors than 2 months.

The test report shall not be reproduced, except in full, without the wrtten approval of the testing laboratory.

Hong Fong Accreditation Service (HKAS) has accredited this laboratony under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for
specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The resuits shown in thiz report were determined by this
laboratory in accordance with its terms of accradiation.
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2. Label(s) on the sample(s):

Sample(s) ID Size Style/Art. No. Sub-sample(s) Component(s) Colour

(01) I -- GADOD2 (a) Glove Black/White/Grey/Blue
(01) I -- GADD2 (a) Glove Black/White/Grey/Blue
(01) i -- GADDZ {a) Glove Clack/WWhite/Grey/Dlue
(01) o - GADD2 (a) Glove Black/White/Grey/Blue
Remarks: (1) ID is used for identification in which the numbers of sample received are of the same article, ref. no., colour, etc.

3. Sample(s) description assigned by laboratory:

Test item Sample(s) Combine / Separate sub-sample(s)
(S01) (01 )-i+ii (a)
(S02) (D11 (a)

The report iz issued by CTC Asia Ltd. under itz General Conditions printed overleaf. The Resultz shown in this regort refer only to the sample{s)
tested. Except by special arrangement, the test itemz will not be refained by CTC Asia Lid. for mors than 2 months.

The test report shall not be reproduced, except in full, without the wrtten approval of the testing laboratory.

Hong Fong Accreditation Service (HKAS) has accredited this laboratony under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for
specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The resuits shown in thiz report were determined by this
laboratory in accordance with its terms of accradiation.
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